swanranas. FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 26 / 5MHz / QPSK
Lowest Channel / Full RB Highest Channel / Full RB

ur mr||| Spectrum c%:

Ref Level 23.00 dBm  Offset 11.30 d& Mode Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Sweep
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 22.48 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 22.48 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
~7.500 MHz -2.538 MHz__100.000 kHz 513.95580 MHz -23.06 dem -35.55 B -10.06 dB 7,500 MHz 2.538 MNz | 100.000 Kz 519.95646 MHz 22.23 dbm 447048 923 0B
-2.538 MHz -2.500 MHz 300.000 Hz 813.99868 MHz -48.23 d2m -70.71 d8 -28.23 dg -2.538 MHz -2.500 MHz 300,000 Hz 818.98795 MHz -47.97 dBm -70.45 dB -27.97 dB
2,500 MHz 2.538 MHz | 300.000 Hz £19.00134 MHz -47.31 dém -69.79 dé -27.31 d8 2.500 MHz 2.538 MHz | 300,000 Hz 824.00134 MHz -48.14 dBm -70.62 dB -28.14 dB
2,538 MHz 7.500 MHz | 100.000 kHz £19.04420 MHz -22.86 dBm -45.34 d& -5.86 dB 5,538 MHz 3°500 MHz | 100.000 kHz 80402684 MHz 53.89 dBm
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LTE Band 26 / 5MHz / 16QAM
Lowest Channel / Full RB Highest Channel / Full RB

ur o | | Spectrum c%:
Ref Level 23.00 dBm  Offset 11.30 d& Mode Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Sweep
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
T Powsr_21.47 dbm T+ Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 21.49 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 bz 2530 MHz | 100.000kHz | 61356116 MHz -25.03 dém -46.50 dB -12.03 dB ~7.500 MHz ~2.538 MHz | _100.000 kHz | B18.57542 MHz ~25.85 dém ~4734dB “12.85 dB
=2.538 4H2 -2S00MHz | 300.000HZ|  B13.99966 MH2 -50.13 dBm -71.60 dB -30.13 d@ 2.538 MHz -2.500 MHz | 300,000Hz | B18.98795 MHz -49.39 dBém 70,88 d8 -20.30 dB
2.500 Mz 2538 MHz | 300.000Hz! 819.00134 MHz -48.90 ddm -70.36 d8 -28.00 dB 2.500 MHz 2.538 MHz | 300.000Hz | B24.01473 MHz -49.54 dBm 71.03dB -29.54 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 819.05760 MHz -24.19 dBm -45.66 dB -11.15 dB 5538 MHz 3200 Mz | 100,000 ks | o4 06564 MH. 2458 dBim
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swanranas. FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 26 / 5MHz / 64QAM
Lowest Channel / Full RB Highest Channel / Full RB

ur mr||| Spectrum c%:

Ref Level 23.00 dBm  Offset 11.30 d& Mode Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Sweep
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_20.49 dBm T+ Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 20.47 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000kHz | _ B813.94776 MHz -268.77 d&m -49.26 dB -15.77 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B18.95044 MHz ~28.10 dBm 46,58 db ~15.10 dB
-2.538 MHz “2500MHz | 300.000Hz | 61357455 MHz 51.55 dBm =72.04 db -31.55 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.96795 MHz -50.75 deém 7122d8 -30.75 de
2.500 Mz 2538 MHz | 300.000Hz| 819.00134 MHz -50.40 dém -70.89 dé -30.40 dB 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -50.83 dBm 71308 -30.83 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 810.06564 MHz -24.66 dBm -45.15 dB -11.66 dB 5538 MHz 3500 Mz | 100,000 ks | o4 08430 M. 5755 dbm
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LTE Band 26 / 5MHz / 256 QAM
Lowest Channel / Full RB Highest Channel / Full RB

ur o | | Spectrum c%:
Ref Level 23.00 dBm  Offset 11.30 d& Mode Sweep Ref Level 23,00 dém  Offset 11.30 dB Mode Sweep
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_18.48 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 18.48 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz 2530 MHz [ 100.000kHz |  613.54240 MHz -28.67 dBm -47.16 dB -15.57 d& 7.500 Mz ~2.538 Mz | 100.000 FHz | 818.92501 Mz ~28.05 dbm 45,53 db ~15.05 db
=2.538 Mz “2500MHz | J00.000Hz | 81359966 MHz -53.22 cBm =71.70 db -33.22 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.99866 MHz -52.42 dém 70,90 d8 -3z42.de
2.500 Mz 2538 MHz | 300.000Hz| 819.00134 MHz -52.52 dém -71.00 d8 -32.52 0@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -53.07 dBm 71,54 dB -33.07 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 810.04420 MHz -28.24 dBm -46.73 db -15.24.dB 5598 Wiz S o Mo | 100.000 Ko | 85404420 MHo PSR
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum u? Spectrum I:Iv?
Ref Level 23,00 dém Offset 11,30 dg Mode Sweep Ref Level 23.00 dem  Offset 11.30 dB Mode Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.40 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.40dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.98569 MHz -28.71 dBm 51.11de -15.71 d& -10.000 MHz -5.038 MHz | 100.000 kHz £13.92856 MHz -31.88 dBm -53.28 d8 -18.88 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99813 MHz -53.87 dBm -76.27 d& -33,87 dB -5.038 MHz -5.000 MHz 300.000 Hz 813.98688 MHz -56.53 dBm -77.94 dB -36.53 dB
5.000 MHz 5.038 MHz 300.000 Hz B824.00188 MHz -53.55 dBm -75.95 di -33.55 dB 5.000 MHz 5.038 MHz 300.000 Hz B824.00188 MHz -55.28 dBm -76.68 dB -35.28 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.15719 MHz -28.85 dbm 51.25 di -15.85 dB 5.038 MHz 10.000 MHz 100.000 kHz 824.07501 MHz -30.37 dBm 77 dB -17.37 dB
] e e

LTE Band 26 / 10MHz / 64QAM

LTE Band 26 / 10MHz / 256QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectru u? Spectrum I:Iv?
Ref Level 23,00 dém Offset 11,30 dg Mode Sweep Ref Level 23.00 dem  Offset 11.30 dB Mode Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.42 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 18.43 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.94639 MHz -35.10 dBm -55.52 de -22,10 dB -10.000 MHz -5.038 MHz | 100.000 kHz £813.93570 MHz -36.66 dBm -55.08 d8 -23.66 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99813 MHz -58,93 dBm -79.35 dB -38,93 dB -5.038 MHz -5.000 MHz 300.000 Hz 813.99813 MHz -60.93 dBm -79.36 dB -40,93 dB
5.000 MHz 5.038 MHz 300.000 Hz B824.00188 MHz -57.00 dBm -77.42 db -37.00 dB 5.000 MHz 5.038 MHz 300.000 Hz B824.00188 MHz -60.05 dBm -78.47 dB -40.05 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.,03929 MHz -31.73 dBm -52.15 d& -18.73 dB 5.038 MHz 10.000 MHz 100.000 kHz 82406787 MHz -34.20 dBm -52.62 dB -21.20 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum
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pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 22.67 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 21.65dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.92768 MHz -20.99 dBm -52.66 d8 -17.99 d& -15.000 MHz -7.538 MHz | 100.000 kHz £13.93304 MHz -33.61 dBm -55.26 d8 -20.61 db
-7.538 MHz -7.500 MHz 300,000 Hz 51399732 MHz -55.65 dBm 7831 d8 35,65 dB -7.538 MHz -7.500 MHz | 300.000 Hz 813,99732 MHz -59.12 dBm -80.77 d8 -39.12 dB
7.500 MHz 7.538 MHz | 300.000 Hz £29.01339 MHz -56.00 dBm -76.66 dB -36.00 dB 7.500 MHz 7.538 MHz | 300.000 Hz 829,02411 MHz -58.50 dBm -B0.16 dB -38.50 dB
7.538 MHz 15.000 MHz 100.000 kHz 829.09375 MHz -31.01 dBm 53.68 db -18.01 dB 7.538 MHz 15.000 MHz 100.000 kHz 829.05625 MHz -32.78 dBm 4.43 dB -19.78 dB
—
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LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256QAM
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Tx Bandwidth 15.000 MHz

pectrum Emission Mask
Tx Power 20.70 dBm

RBW 100.000 kHz

Standard: None
Tx Bandwidth 15.000 MHz

[Spectrum Emission Mask
Tx Power 18.70 dBm

RBW 100.000 kHz

Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.92768 MHz -35.66 dBm -56.35 dé -22.66 dB -15.000 MHz -7.538 MHz | 100.000 kHz £13.95982 MHz -38.22 dBm -56.92 d8 -25.22 db
-7.538 MHz 7,500 MHz | 300.000 Hz £13.96518 MHz -61.87 dBm 82,57 dB 41,87 dB -7.538 MHz -7.500 MHz | 300,000 Hz 81398125 MHz -63.31 dBm -82.01 d& -43.31dB
7.500 MHz 7.538 MHz | 300.000 Hz §29.00804 MHz -60.24 dBm -80.93 db -40.24 dB 7.500 MHz 7.538 MHz | 300,000 Hz 829.01875 MHz -63.14 dBm -61.84 dB -43.14 db
7.538 MHz 15.000 MHz | 100.000 kHz 829.06695 MHz -34.21 dém -54.51 da -21.21 d& 7.538 MHz 15,000 MHz | 100.000 kHz 829.06695 MHz -37.35 dBm -56.04 dB -24.35 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dBm
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 788.32618 MHz -56.03 dBm -43.03 dB 30.000 MHz 806.500 MHz 100.000 kHz 625.95077 MHz -55.87 dBém -42.87 dB
836,500 MHz 1.000 GHz 100.000 kHz 949.38118 MHz -55.64 dBm -42,64 dB 836,500 MHz 1,000 GHz 100.000 kHz 929.03561 MHz -55,75 dBm -42,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51537 GHz -44.99 dBm -31.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -44.97 dBm -31.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -40.43 dBm -27.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -40,18 dBm -27.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37166 GHz -41.62 dBm -28.62 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69158 GHz -41,72 dBém -28.72 d&
— _— — —
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Highest Channel / QPSK
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Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 791.86874 MHz -56.03 dem -43.03 d8
836.500 MHz 1.000 GHz 100.000 kHz 926,09408 MHz -55.40 dem -42.40 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50237 GHz -45.12 dBm -32.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -40,10 dBm -27.10 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.72107 GHz -41.69 dém -28.69 d&
i -
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swanranas. FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 26 / 3MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 637.98577 MHz -55.98 dBm -42,98 dB 30.000 MHz 806.500 MHz 100.000 kHz 786.19094 MHz -55.86 dBm -42,86 dB
836,500 MHz 1.000 GHz 100.000 kHz 970.05360 MHz -55,72 dBm -42,72 dB 836,500 MHz 1,000 GHz 100.000 kHz 897.25075 MHz -55.42 dBm -42.42 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84876 GHz -45.14 dBm -32.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97076 GHz -44.95 dBm -31.95dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -40.21 dBm -27.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -40,33 dBm -27.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36666 GHz -41.55 dBm -28.55 db 7.000 GHz 9,000 GHz 1.000 MHz 8.01977 GHz -41,64 dBm -28.64 d&
- _— T
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Highest Channel / QPSK
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Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
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Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 800.55529 MHz -55.04 dBm -42.94 d8
836.500 MHz 1,000 GHz 100.000 kHz 909,18028 MHz -55.68 dém -42.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49988 GHz -45.19 dBm -32.19 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -40,46 dBm -27.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36966 GHz -41.55 dBm -28.55 d&
i
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 26 / 5SMHz

| spe ¥
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 623.42730 MHz -55.74 dBm -42.74 dB 30.000 MHz 806.500 MHz 100.000 kHz 771.09867 MHz -56.16 dBm -43.16 dB
836,500 MHz 1.000 GHz 100.000 kHz 960.16679 MHz -55.66 dBm -42,66 dB 836,500 MHz 1,000 GHz 100.000 kHz 969.39993 MHz -55.69 dBm -42,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88975 GHz -45.07 dBm -32.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -45.03 dBm -32.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -40.51 dBm -27.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.84739 GHz -40,35 dBm -27.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37516 GHz -41.80 dBm -28.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.70657 GHz -41,72 dBém -28.72 d&
—_— —
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Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
‘ - " iman s S S PPN IES——
-50 dBém =
W'J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 626.09635 MHz -55.91 dBm -42.91 dB
836.500 MHz 1,000 GHz 100.000 kHz 90468628 MHz -55.63 dem -42.63 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49488 GHz -45.12 dBm -32.12 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.923176 GHz -40,50 dBm -27.50 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90277 GHz -41.71 dBm -28.71 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum X X EP
Ref Level 0.00 dBm  Offset 11.30 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ‘L“Nk Pabs
ine $PURIOUS LINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dem
-40 dem
e " g PN B
-50 dBém
W"J
-70 dém
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 631.77415 MHz -56.14 dBm -43.14 dB
836,500 MHz 1,000 GHz 100.000 kHz 961,06559 MHz -55.44 dBm -42.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96776 GHz -45.09 dBm -32.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -40.35 dBm -27.35 dB
7.000 GHz 5.000 GHz 1.000 MHz 8.91727 GHz -41,77 dBm -28.77 dB
-— -
Date: 29 20
TEL : 886-3-327-3456 Page Number 1 A11-25 of 28
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swanranas. FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Spectrum X X EP
Ref Level 0.00 dBm  Offset 11.30 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ‘L“Nk Pabs
ine $PURIOUS LINE_ABS PASS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dem
-40 dem =
L Ju— T _’“
-50 dBém T
W'J
-70 dém
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit
20.000 MHz 206,500 MHz 100.000 kHz 624.628904 MHz -56.18 dBm -43.18 dB
836,500 MHz 1,000 GHz 100.000 kHz 921,02811 MHz -55.72 dBm -42.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50787 GHz -48.19 dBm -32.19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92326 GHz -40.24 dBm -27.24 d8
7.000 GHz 5.000 GHz 1.000 MHz 7.70857 GHz -41,85 dBm -28.85 dB
-— -
Date: 29 21
TEL : 886-3-327-3456 Page Number 1 A11-26 of 28
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ssamon s, FCC RADIO TEST REPORT Report No. : FG401530B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0093
40 Normal Voltage 0.0099
30 Normal Voltage 0.0154
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0153
0 Normal Voltage 0.0028
PASS
-10 Normal Voltage 0.0087
-20 Normal Voltage 0.0172
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0016
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.14 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A11-27 of 28
FAX : 886-3-328-4978



ssamon s, FCC RADIO TEST REPORT Report No. : FG401530B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0145
40 Normal Voltage 0.0001
30 Normal Voltage 0.0073
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0082
0 Normal Voltage 0.0038
PASS
-10 Normal Voltage 0.0131
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0001
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.14 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A11-28 of 28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26_Part 90S (824MHz)

Peak-to-Average Ratio

Mode
Mod.

LTE Band 26 / 15MHz

QPSK

16QAM

RB Size Full RB

64QAM 256QAM
Full RB

Limit: 13dB

Middle CH

4.38

Full RB Full RB
5.51

Result

6.26 6.43

PASS

LTE Band 26 / 15MHz / QPSK

Middle Channel / Full RB

LTE Band 26 / 15MHz / 16QAM

Spectrum x 'y Spectrum x 'y
Ref Level 30.00 cBm  Offset 11,30 db Ref Level 30.00 cBm  Offset 11,30 db
o att 0 dB__AQT 2 ms @ RBW 20 MHz o att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view (@152 view
= SR
o, - o, S
‘\‘ o
0.0 0.0
| A
1E-03 . 1E-03 L2
\
E-04- \ E-04- |
1E- L E
CF 824.0 MHz Mean Pwr + 20.00 dB CF 824.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 2172 dBm 6,31 dém 4.59 d8 2.41 dE 4.03 dE .38 dB 4.49 dB Trace 1 [ 20,77 dBrm 26,64 dém 5.87 d8 2.96 d8 4.93 dB 5.51d8 5.71 d6
Marker Marker
[ EEREEEE [TIEREE
Spectrum x 'y Spectrum x 'y
Ref Level 30.00 cBm  Offset 11,30 db Ref Level 30.00 cBm  Offset 11,30 db
o att 0 dB__AQT 2 ms @ RBW 20 MHz o att 0 dB__AQT 2ms @ RBW 20 MHz
(@153 view (@153 view
S| i
o = o e
N
04 04
%
5
1E-03; ks 1E-03;
i
1 R
| \
E-04- T E-04-
i i
i t
1En ‘1 1E0 \
I \
F 824.0 MHz Mean Pwr + 20.00 dB F 824.0 MHz Mean Pwr + 20.00 dB
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distri Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 19.77 dbm__ 26.74 dém 5.97 db 3.01 dB 5.13 dB ©.26 dB 6.67 dB Trace 1 | 17.72 bm 2543 dbm 7.71d8 3.01d8 5.07 db 5.43 dB 7.25 dB
Marker Marker
[ SRR [ BEEREEE K

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A12-1 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.34 1.35 3.10 3.07 | 4.91 499 | 10.05 | 9.76 | 14.68 | 14.38 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.33 1.34 3.05 3.08 5.05 5.07 9.97 9.91 | 14.41 | 14.68 - -

: A12-2 of 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26

Spectrum 0 e Spectrum 0 e
Ref Level 30.00 dbm  Offset 11,30 db @ RBW 30 khz RefLevel 20.00 dbm  Offset 11,30 db @ RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att 0dE SWT  63.2ps @ VBW 100kdz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.76 dBm| ™Il 15.17 dBm)|
824.07550 MHz 820.92450 MHz
20 20
Y nde 26.00 dB| ndB 26.00 dB|
o i ae b - b Mr"\ 1.345500000 MHz2| 104 P -~ n/\_@w.\.f\.r\,/\f\ 1.359400000 MHz|
Qfactor 1 612.5] Q factor 606.1
0 d . 0 d y L
/ T T/ AN
04 - - 10 d ;
- N\ // .
20 d £ L 20 d
/ - k
-30 e = =30 dBm—t -
AN PV v
40 df 40 di
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 824.0758 MHz 15.76 dBm ndB_down 1.3455 NMHz ML £23.0245 MHz 15.17 dBm ndB_down 1.3594 MHz
TL 1 823.3399 MHz -10.32 dbm ndd 26.00 dB TL L £23.3231 MHz -10.83 dbm n 26.00 dB
T2 1 824.6853 MHz -10.19 dam qQ factor 512.5 T2 1 £824.6825 MHz -10.65 dam qQ factor 606.1
L U J - L JU J -
Spectrum 0 Spectrum 0 e
Ref Level 30.00 dbm  Offset 11,30 db & RBW 100 khz RefLevel 20.00 dbm  Offset 11,30 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.01 dBm| ™Il 16.46 dBm|
823.23080 MHz i 4670 MHz
20 - 20 -
X |~ ndB 26.00 dB| A nde 26.00 dB|
04 — T e T Y 3.104900000 MHZ| 104 T e G 3.074900000 MHZ]
Ji Q factor 265.1] f Q factor 267.8]
od [ 0al
e V
-1 d -10di 7
p VT ]
20 == = -
= —. o
S o
50 d -50 di
&nd 60 d
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 823.2388 MHz 16.91 dBm ndB_down 3.1049 MHZ ML L £23.3457 MHz 16.46 dBm ndB_down 2.0749 MHZ
TL 1 822.4476 MHz -8.97 dBm ndd 26.00 dB TL L £22.4476 MHz -9.39 dBm nd8 26.00 dB
T2 1 825.5524 MHz -9.25 dBm qQ factor 265.1 T2 1 825.5225 MHz -9.30 d8m qQ factor 267.8
L U J - L JU J -
Spectrum 0 s Spectrum 0
Ref Level 30.00 dbm  Offset 11,30 db & RBW 100 khz RefLevel 20.00 dbm  Offset 11,30 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.56 dBm| ™Il 14.07 dBm|
M1 825.67000 MHz 828.41100 MHz
20 20
_ndg X 26.00 dB| T ndB 26.00 dB|
o4 e e Undy e - 4915000000 MHz . T s et WL 4.995000000 MHZ]
! Q factor 168.0) T Q factor V\ 164.8|
o ‘ ! oa |
7 = 7 )
04 =z X 10 d - .
/ A / 3
20 d A A 20d / :
21 2 = @ 7 -
Pt o L
-30 dem— e -30 e =
e —~
-40d -40 d
50 df -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 10.0 MHZ CF 824.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 825.678 MHz 17.56 dém ndB down 4.915 MHz ML £23.411 MHz 14.07 dBm ndB down 4,995 MHz
TL 1 821.542 MHz -8.28 dsm nds 26.00 dB TL L B21.473 MHz -11.97 dam nds 26.00 d8&
T2 1 826.458 MHz -6.50 dBm Q factor 168.0 T2 1 526,468 MHz -12.03 dBm Q factor 164.8
L I ) - L I ) -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 0 = Spectrum 0 "
Ref Level 30.00 cbm  Offset 11,30 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,30 db e RBW 300 khz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.94 dBm| ™Il 15.71 dBm|
} 823.4010 MHz 824.7990 MHz
20 : 20
o A | o n 26.00 dB ndB 26.00 dB
o B I e A e MR ™ 10.050000000 MHz 104 A ate: L ataiay 9.770000000 MHz
Q factor 81.9) f Q factor 4.4
od = od -
/ |
104 - 104
AT /
20 d3m— - 20d = . ————
PV R ) e .
-30
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 823.401 MHz 16.94 dBm ndB_down 10.05 MHz ML £24.700 MHz 15.71 dBm ndB_down 9,77 MHZ
TL 1 816.905 MHz -9.39 dBm nd8 26.00 dB TL L £19.125 MHz -10.75 dBm n 26.00 dB
T2 1 828.955 MHz -9.25 dBm qQ factor 81.9 T2 1 28,895 MHz -10.74 dam qQ factor 84.4
L U J L JU J -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum 3 Spectrum
Ref Level 30.00 cBm  Offset 11,30 dB & RBW 300 khz RefLevel 30,00 dBm  Offset 11,30 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode FFT e att a0 dE SWT 126 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.15 dém| mili]
B20.5830 MHz
e x| ndB 26.00 dB & Y ndB 26.00 dB
104 P e T o LT = | PRV o N Y 14.685000000 MHz 104 ol LV A AP B Sl 14.386000000 MHZ
T Q factor \ 55.9 i Q factor | 56.9
| | i
od 7 T 0 y
4 ! L 4 k]
-0 ¥ -10 Y
/ /
20d T E—— 20 d oY
T i V. e e
30 dB7 = s
<40 d
-50 d -50 di
60 df -60 o
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result
ML 820.583 MHz 15.15 dBm ndB down 14.685 MHz ML B16.935 MHz 15.04 dBm ndB down 14,386 MHz
TL 1 816.507 MHz -10.60 dam nds 26.00 d8 TL L 16,807 MHz -11.17 dam nds 26.00 d&
T2 1 831.183 MHz -10.46 dem Q factor 55.9 T2 1 B31.193 MHz -11.07 dém Q factor 56.9
L ) - L )i ) -

TEL:

FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

Spectrum 0 e Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 30 kHz Reflavel 30.00 dim  Offset 11,30 db e RBW 100 khz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.18 dBm) ™M1[1] 16.18 dBm)
823.91610 MHz A. 825.15080 Mz
= ndB 26.00 dB @ ndB 3 26.00 dB
10 d A L e By 1.334300000 MHz| 104 e \\rruay,/-‘ﬂ_f"" 3.050900000 MHZ|
I om..mrd\ 617.5] 7 Q factor \ 270.5
I\ / Y
o di i - 0di E
/ \ T
\T
-10d < 10 di ‘J
/ / \
20 d 20 d
/ N 4 e
-30 7 30
P N . -
oY R ]
ety 40 di
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 823.9161 MHz 14.18 dBm nd@ down 1.3343 MH2 M1 B25.1508 MHz 16.18 dBm nd@ down 2.0509 MHZ
TL 1 823.3455 MHz -11.79 dam nd8 26.00 dB TL L £22.4695 MHz -9.66 dBm n 26.00 dB
T2 1 824.6797 MHz -11.78 d8m Q factor 617.5 T2 1 B25.5405 MHz -9.97 dBm Q factor 270.5
L U J - L JU J -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum 0 Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,30 db e RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 2.96 dBm)| ™M1[1] 15.47 dBm)
623.09100 MHz 826.7370 MHz
= i1 nd 26.00 dB @ e " 26.00 dB
g - S B e -y 5.055000000 MHz| 0d S A e L Bt 9.970000000 MHz
I Q factor”” \ 162.8 7 Q factor \ 82.9)
od t 0 di £
-10 df -10 d H \
hY / '
204 - 20d
= N - . i
— I AV J R
=l -30 db;
Yy,
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.091 MHz 12.96 dam nd8 down 5.055 MHz ML 26.737 MHz 15.47 dam nd8 down 9.97 WHz
T 1 821.403 MHz -13.15 dbm nd8 26.00 dB TL L £19.125 MHz -10.51 dbm nd8 26,00 d8
T2 1 826.458 MHz -12.90 dBm Q factor 162.8 T2 1 B29.095 MHz -10.69 dBm Q factor 82.9
L U J - L JU J -

N/A

L I

J

Spectrum 0 e
Ref Level 30.00 dBm  Offset 1130 dB = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100
(@ 1P% Max
™MIL1] 13.14 dbm|
822.0220 MHZ,
20 w1 26.00 dB|
104 -, o 14.416000000 MHz|
57.0)
0 T
Yo
-10 +
\
20 d -
P - R RN N
-0 dege .
S
50
0d
CF B24.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 822.022 MHz 13.14 dBm ndB down 14.416 MH2
TL 1 816.747 MHz -12.77 dém ndg 26.00 dB
T2 1 831.163 MHz -12.94 dem Q factor 57.0

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

Spectrum 0 e Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 30 kHz Reflavel 30.00 dim  Offset 11,30 db e RBW 100 khz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.65 dBm) ™M1[1] 13.44 dBm)
623.80250 MHz 624.80110 MHZ,
20 20
WL 26.00 dB nds M1 26.00 dB
104 - 1.342700000 MHz| 10 d - - o -~ - v 3.080900000 MHZ|
= 1 -\ 613.6) 7T Q factor 267.7
o di R - 0di
11/ " 2
-10 df 7 \\ -10 q
20 d 20 d .
™ /
\ /
= -
Yy i (W S i
ot e
50 df 50 d
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 823.8825 MHz 12.65 dBm nd@ down 1.3427 MH2 M1 824.8811 MHz 13.44 dBm nd@ down 2.0809 MHZ
T 1 823.3315 MHz -13.44 dam nd8 26.00 dB TL L £22.4775 MHz -12.81 dbm n 26,00 d8
T2 1 8924.6741 MHz -13.22 dém Q factor 613.6 T2 1 B25.5584 MHz -12.50 dém Q factor 267.7
L it wa L ) L]

J

J

Middle Channel / 10MHz / 256QAM

Spectrum 0 Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,30 db e RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 11.51 aBm ™0 12.07 abm
624.99900 MHz 823.9410 MHz
20 20
26.00 dB i nd 26.00 dB
. 5.075000000 MHz| " X B 9.910000000 MHz
0 A ST Sk Lo 10 7 BV N i
od : 0d +
/ { o
tod — -10d E
= ¥ X
/ / \
204 20d
7 v 7 v
/ \ \
a0 30 E
N Y T NP U B e
el e m—— o
50 df 50 d
&nd 60 d
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824,999 MHz 11.31 dam nd8 down 5.075 MHz ML B22.341 MHz 12.87 dam nd8 down 9.91 WHz
T 1 821.512 MHz -14.69 dm nd8 26.00 dB TL L B19.065 MHz -13.62 dam nd8 26.00 dB
T2 1 826.587 MHz -14.59 dam qQ factor 162.6 T2 1 B2B.975 MHZ -12.93 dam qQ factor 83.1
L U - L JU -

J

J

Middle Channel / 15MHz / 256QAM

N/A

Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 11.20 dBm)
820.1040 MHz
20
" nd 26.00 dB
104 b4 . B . 14.685000000 MHz|
[M A e VE T (L e 55.8
o t
/
-10 df
il
204 f
a0 ’ . -
P
et N
-40 iR,
50 df
-6 df
CF 824.0 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 820.104 MHz 11.20 dBm nd@ down 14.685 MH2
T 1 816.597 MHz -14.86 dBm nd8 26.00 dB
T2 1 831.283 MHz -14.93 dam Q factor 55.8

L I

J

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.73 2.71 4.47 4.49 9.03 9.02 | 13.54 | 13.51 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 2.73 2.72 4.47 4.49 9.02 9.06 | 13.44 | 1345 - -
Page Number 1 A12-7 of 15
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swanranas. FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum 0 e Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 30 kHz Reflavel 30.00 dim  Offset 11,30 db w RBW 30 khz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.17 dBm) ™M1[1] 15.52 dBm)
0 s 023.550640 MHzZ - . 023.640080 MHz
Ao ‘.,N‘-NQ i 1.092730727 MHz b—w-J‘ 1.092730727 MHz,
g PV
10d 104
o4 0d
,/
-10 df -10 d
204 20d
— —
a0 el R
B = A -
-40 ds -40 di
50 d S0 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 2.8 MHz CF 824.0 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.55064 MHz 16.17 dam ML 823.54808 MHz 15.52 dam
T 1 923.454335 MHz 9.65 dBm Oce Bw 1.092730727 MHz TL L 823453775 MHz 7.61 dm Oce Bw 1.092730727 MHz
T2 1 824.547065 MHz 10.81 dam T2 1 824546505 MHz 7.91 darm

L U ]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum 0 Spectrum 0 "
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,30 db = RBW 100 khz
o Att 30de SWT 185 ps @ VBW 300kHz  Mode FFT o Att 30de SWT 188 ps @ VBW 300kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.30 dBm) ™M1[1] 16.09 dBm)
- i 623.914810 MHz - " 623.949670 MHz
'f —~, kfr,v-'\_‘m OoeBy oo 2.734526547 MHz g 2.718328167 MHzZ|
10 d \ 10 di /
/ Y \
o d . 0 di ]
/ / \
-10 df -10 d i
/
204 == 20d - i
30 0 L] \/\v
40 d &t
50 d S0 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 6.0 MHz CF 824.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.91481 MHz 17.30 dam ML 833.34067 MHz 16.09 dam
T 1 822.623738 MHz 9.28 dBm Oce Bw 2734526547 MHz TL L 822.645935 MHz 9.69 dBm Oce Bw 2718328167 MHz
T2 1 825.358264 MHz 10.00 dam T2 1 825.364264 MHz 9.27 dom
L U J - L JU J ]

Middle Channel / 5SMHz / QPSK Middle Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cBm  Offset 11,30 db & RBW 100 kHz Reflevel 30.00 dbm  Offset 11,30 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.41 dBm) ™M1[1] 14.40 dBm)
024.810900 MHz 024.519900 MHz
20 20 T
- 4.477552245 MHz Occ B 4.490550945 MHZ
- Logmy ] Ja T e T1 AR, BL0 ”
f | 7
o d i \ 0 di i
/ A / 4
-1 d 10 di ’/ at
20d a'l - A= 20d
e oa P A
:337" Vi | 30 iy Ay
40 df -40 di
50 d S0 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 10.0 MHz CF 824.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824,818 MHz 15.41 dam ML L 24,5100 MHz 14,40 dBm
T 1 821.758224 MHz 9.17 dBm Oce Bw 4,477552245 MHz TL L 821,755224 MHz 8.06 dBm Oce Bw 4.490550945 MHz
T2 1 826.235776 MHz 9.34 dam T2 1 826.245775 MHz 9.5 dam

L I ]

] i ]

TEL : 886-3-327-3456 Page Number : A12-8 of 15
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 0 Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11.30 db e RBW 300 khz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1698 dBm)
- n 623.14010 MHz - . 625.09990 MHZ,
1 /\V\, 0.037096290 MHz T X,_ QccBw 0.025007490 MHz|
0 e s e . s Y A B N
7
/ \ / \
od 0di f
i \ / \
10 d /j " -10 o
204 A 20d / \\ = y
~ [~
-~ R a .
| i = S
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 20.0 MHz CF 824.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.1401 MHz 17.36 dam ML 25,0099 MHz 16.38 dam
T 1 819.44545 MHz 10.60 dBm Oce Bw 9.03709529 MHz TL L 819.47445 MHz 10.66 dBm Oce Bw 9.02509749 MHz
T2 1 828.48355 MHz 10.30 dam T2 1 828.49955 MHz 9.36 dam

L I ]

\ ) J [

Middle Channel / 15MHz / QPSK

Spectrum 0 Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11,30 db e RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.50 dBm) 15.42 dBm)
- 627.11670 Mz - ) 620.41540 MHiz
13.549645085 MHz ,/‘ 13.516648335 MHz
A T2
10d 104 1 L
{ |
o d
\
-10 df
3
204 Sy )\
Paan, Vb
}N
50 df 50 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 40,0 MHz CF 824.0 MHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 827.1167 MHz 16.50 dam ML 20,4154 MHz 15.42 dam
T 1 817.25067 MHz 11.35 dBm Oce Bw 13.549645035 MHz TL L 817.23268 MHz 9.61 dBm Oce Bw 13.516646335 MHz
T2 1 830.80032 MHz 11.04 dam T2 1 830.74933 MHz 8.01 dam

L it J -

\ ) J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

L I

Spectrum 0 e Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 30 kHz Reflavel 30.00 dim  Offset 11,30 db = RBW 100 khz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.79 dBm)| 15.24 dBm)
- 623.950280 MHz - 624.224380 MHz
,_/"'\ Occ B 1095810419 MHz 2.739326067 MHZ
w0 JEY AN Pt at 104
od 0 di J
-10 df \ -10 d
A \
204 20d
-/
'
a0 .
s
-40 ds
50 df 50 d
60 d -60 di
CF 824.0 MHz 10001 pts Span 2.8 MHz CF 824.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.95828 MHz 15.79 dam ML L 824.22438 MHz 15.24 dam
T 1 823.453215 MHz 7.62 dm Oce Bw 1.095310419 MHz TL L 822.627337 MHz 9.57 dBm Oce Bw 2.739326067 MHz
T2 1 824.549025 MHz 7.63 darm T2 1 825.366663 MHz 7.92 darm
L J L JU J -
Spectrum 0 Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.30 db e RBW 300 khz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 3.90 dBm)| ™M1[1 15.94 dBm)
- ) 625.234900 MHz - 624.84390 MHZ,
o gw 4.477552245 MHz 9.025097490 MHZ
d A A perry A, o e [
10 10 :
)i 1 7 \
o d | 0 di / |
i i 7 T
10 df ‘\ -10 o - \\
204 / 20d /
7
/ \\ PN Vi WO P
a0 1 A |27
- b
A S ¥ e o d
50 df 50 d
60 d -60 di
CF 824.0 MHz 10001 pts Span 10.0 MHz CF 824.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.2345 MHz 13.90 dam ML 24,8430 MHz 15.34 dam
T 1 821.767223 MHz 8.26 dBm Oce Bw 4,477552245 MHz TL L 819.51045 MHz 8.74 dBm Oce Bw 9.02509749 MHz
T2 1 826.244776 MHz 8.49 dam T2 1 828.53555 MHz 9.58 dam
L U J - L JU J ]
Spectrum
Ref Level 30.00 cBm  Offset 11,30 db w RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT
SGL Count 100/100
(@ 15k Max
™M1[1] 14.00 dBm)
- 626.15080 MHz
Toce Bw 13.444655534 MHz
10 di L e
od [’ 1
1Y
/ \
10 d /’ v
i} A B e
-30 dBm#
K
50 df
-6 df
CF 824.0 MHz 10001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.1508 MHz 14,00 dBm
T 1 817.31067 MHz 7.67 dm Oce Bw 13.444655534 MHz
T2 1 830.75532 MHz 8.07 dBm

TEL : 886-3-327-3456

FAX : 886-3-328

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256QAM

Spectrum 0 e Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 30 kHz Reflavel 30.00 dim  Offset 11,30 db = RBW 100 khz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1.67 dBm)| ™M1[1] 13.13 dBm)
- 024.474550 MHz - 4.932310 MHz
Occ Bre M1 1092170783 MHz Occ Bl 2.7219276807 MHZ
10 v :
d A
a
] 1
-10 df / \
204 \
a0 g ot
AnArr R e
50 df 50 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 2.8 MHz CF 824.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.47455 MHz 13.67 dam ML 824.93731 MHz 13.13 dam
T 1 823.455174 MHz 5.44 dBm Oce Bw 1.092170783 MHz TL L 822.641736 MHz 7.32 dm Oce Bw 2721927607 MHz
T2 1 824.547345 MHz 5.47 dam T2 1 825.363664 MHz 5.66 dam

L U

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

L I

Spectrum 0 Spectrum 0 e
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.30 db e RBW 300 khz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.89 dBm) ™M1[1
- 622.671100 MHz - )
1 Occ B 4.497550245 MHz [ 9.067093291 MHZ
104 X I 104 ! | A
==y Y G i v
o d \ 0 di /
i 4 |
/ A
10 df -10 o ]
/ \ /
204 ; 20d .
/ AN /‘
a0 A 30
R NN AV PN P S
L4 -ierfon
50 df 50 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 10.0 MHz CF 824.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 822.6711 MHz 11.89 dam ML B22.576 MHz 13.55 dam
T 1 821.742226 MHz 3.69 dm Oce Bw 4,497550245 MHz TL L 810.47645 MHz 7.77 dBm Oce Bw 9.067093291 MHz
T2 1 826.239776 MHz 5.16 dam T2 1 828.54355 MHz 7.88 darm

L U

Middle Channel /15MHz / 256QAM

N/A

Spectrum
Ref Level 30.00 cBm  Offset 11,30 db w RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 2.01 dBm)|
- 621.54320 Mz
Occ B 13.456654395 MHz
10d ),w AT A
o d
-10 df J
/
204 /
/ \
= o
e W B
308
50 df
-6 df
CF 824.0 MHz 10001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 821.5432 MHz 12.01 dBm
T 1 817.29267 MHz 7.12 dm Oce Bw 13.456654335 MHz
T2 1 930.74933 MHz 5.47 dam

L I

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
] ~ e . e e
— e ———
— -50 dBm T
. et
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 606.86545 MHz -56.12 dBm -43.12 dB 30.000 MHz 814.000 MHz 100.000 kHz 783.59740 MHz -56.22 dBm -43,22 dB
849,000 MHz 1.000 GHz 100.000 kHz 944 49750 MHz -55.,47 dBm -42,47 dB 849,000 MHz 1,000 GHz 100.000 kHz 971.81484 MHz -55.79 dBm -42,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87926 GHz -45.36 dBm -32.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99225 GHz -44.97 dBm -31.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -40.34 dBm -27.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90426 GHz -40.48 dBm -27.48 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.68308 GHz -41.76 dBm -28.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37316 GHz -41,74 dém -28.74 d&
] (]

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dBrm = 40 dBm — -
s’ et smampperimprart
-50 derr T -50 dBm
- W'J
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 813.58353 MHz -56.10 dBm -43.10 dB 30.000 MHz 814.000 MHz 100.000 kHz B811.57465 MHz -54.02 dBm -41.02 dB8
849,000 MHz 1.000 GHz 100.000 kHz 936.04573 MHz -55.67 dBm -42,67 dB 849,000 MHz 1,000 GHz 100.000 kHz 972.56947 MHz -55.88 dBm -42.88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49738 GHz -45.28 dBm -32.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -45.11 dBm -32,11dB
3.000 GHz 7.000 GHz 1.000 MHz 5.B5589 GHz -40.31 dBm -27.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -40.54 dBm -27.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70657 GHz -41.92 dBm -28.92 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70057 GHz -41.91 dBm -28.91 dB
) i [ I J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 26 / 15MHz

N/A

Middle Channel / QPSK

N/A

Ref Level 0.00 dém Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Twrk PARS
jne SPURIOUS LINE_ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dem —— —

-50 dBr

70 dB

80da
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz B814.000 MH2 100.000 kHz B813.92650 MHz -54.46 dBm -41.46 dB
849,000 MHz 1,000 GHz 100.000 kHz 957.70340 MHz -55.96 dBm -42,86 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63784 GHz -45,12 dBm -32.12 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -40,35 dBm -27.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.683568 GHz -41.68 dBm -28.68 dB
m
L L J GERERRENY wa
Date 22:09:2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG401530B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0033
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0006
PASS
-10 Normal Voltage 0.0046
-20 Normal Voltage 0.0042
-30 Normal Voltage 0.0069
20 Maximum Voltage 0.0044
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0044
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-14 of 15
FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG401530B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0145
40 Normal Voltage 0.0001
30 Normal Voltage 0.0073
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0082
0 Normal Voltage 0.0038
PASS
-10 Normal Voltage 0.0131
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0001

Note: Normal Voltage = 3.3 V. ; Minimum Voltage = 3.14 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456 Page Number 1 A12-15 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 25

Peak-to-Average Ratio

Mode

LTE Band 25/ 20MHz

Mod. QPSK

16QAM

64QAM 256QAM Limit: 13dB

RB Size
Middle CH

Full RB

Full RB

Full RB Full RB Result

4.29

5.45

6.23 6.55 PASS

LTE Band 25/ 20MHz / QPSK

LTE Band 25 / 20MHz / 16QAM

Middle Channel / Full RB

t [ t (o=
Spectrum & Spectrum &
Ref Level 30.00 cbm _ Offset 12,10 0B Ref Level 30,00 cbm _ Offsel 12,10 ob
o att 0 db__AQT 2 ms @ RBW 20 MHz o att 0 db__AQT 2 ms @ RBW 20 MHz
@153 view (@152 view
| ==
g
o o —
.
0o 3 0o .
1 \\
| X
1E-03 \ 1E-03 4
1
1
E-04 | E-04 k
1E- 1E-
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 21,60 dem | 26.07 dBm 4.38 da 2.49 0B .06 0B .29 0B .38 0B Trace 1 [ 20,72 dem 26,44 dBm 5.72 d8 3.04 d8 4.90 da 5.45 da 5.65 08
Marker Marker
nrnneecED e [ | CEEEEREN
Spectrum & Spectrum &
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o att 0 dB__AQT 2 ms ® RBW 20 MHz o att 0 dB__AQT 2 ms ® RBW 20 MHz
@152 view @152 view
| ]
o o =
-]
0.0 0.0
%
1E-03 . 1E-03 S
1
§
E-04- - E-04-
1E 1E- \
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 19.72 dBm 26,52 dBm 6.80 dB 3.13 dB 5.13 dB 6.23 dB 6.67 dB Trace 1 17.68 dBm 25,98 dBm 8.30 d8 3.07 d8 5.16 dB 6.55 dB 7.59 dB
Marker Marker
[ [ CEEREEEN ]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.32 1.32 3.09 3.05 5.04 4.92 9.91 9.86 | 14.20 | 14.38 | 19.26 | 19.18
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.25 1.30 3.06 3.07 5.01 4.99 9.83 9.84 | 1480 | 1453 | 19.14 | 18.90
TEL : 886-3-327-3456 Page Number 1 A13-2 of 32

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 12,10 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.88 dBm) ™M1[1] 1690 dBm)
1.87975660 GHz 1.87984900 GHz,
= nds 26.00 dB @ - ndB 26.00 dB
- et i VAN 1.328700000 MHz, o ke e 1.323100000 MHZ|
Q factor | 1414.8) i Q factor 1420.8
od v 0 di
/ X hE
-10 df = -~ -10 d
. s ] =
204 — - 20 d =
r M I
-an i L - -30 dgem=" e
e QI e Vi
~~ Y J
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LE797566 GHz 16.88 dam nd8 down 1.8287 MHz ML 1.879849 GHz 16.30 dam nd8 down 1,331 MHz
T1 1 1.B793175 GHz -9.17 dBm nd8 26.00 dB T1 L 18793399 GHz -9.71 dBm nd8 26,00 d8
T2 1 1.BB06462 GHzZ -9.10 dBm Q factor 1414.8 T2 1 1.8806629 GHz -9.71 dBm Q factor 1420.8
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum t"? pectrum l"%‘
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,10 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.78 dBm) ™M1[1] 17.98 dBm)
1.87912490 GHz M1 1.87871130 GHz
20 20
R 26.00 dB ndB 26.00 dB
A e A ; - — -
04 ~ " e T Y 2.008900000 MHz 104 i i’ Aadnin A oy 2.050900000 MHz
7 Q factor I 606.4 ] Q factor \L 615.8
o di i 0di -
7 .
-tod 04 ¥ ‘K“\
Y " - A
20 d — S 204 -
. —
30 - - -30 dBm= St
e — —~ T
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 6.0 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 LET91249 GHz 17.78 dBm ndB_down 3.0989 MHz ML 1.5787113 GHz 17.38 dem ndB_down 2.08509 MHz
TL 1 LB784535 GHz -8.09 dBm ndd 26.00 dB T1 L 1.87685015 GHz -8.39 dBm ndd 26.00 dB
T2 1 1.B815524 GHz -8.43 dBm Q factor 606.4 T2 1 1.8815524 GHz -8.55 dBm Q factor 615.8
L I 4 L [S JL 4 -
Spectrum t"? pectrum l"%‘
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,10 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.14 dBm) ™M1[1] 14.53 dBm)
1.87981000 GHz 1.87969000 GHz
= 26.00 dB)| @ e ndB 26.00 dB|
104 A Wy 5, uununum? V[Hz 104 e ALY AWV, TSN 4, gzsnnnnutj MHz
T Q factor \ 272.6) Q factor 1 381.7
04 04 |\
Ty T
-10 d . 10 e
20 d = / . 20 d kX
e ~ ] S
|~ g .
-30 v
S EhAd L
-40d -40 d
-50 df -50 di
60 df -60 de
CF 1.8 GHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 187981 GHz 15.14 dBm ndB down 5.045 MHz ML 1 1.57560 GHz 14.53 dBm ndB down 4,925 MHz
T1 1 1B77522 GHz -11.15 dam nds 26.00 dB T1 L 1.877542 GHz -11.65 dam nds 26.00 d8&
T2 1 1882567 GHz -10.92 dBm  factor 372.6 T2 1 1.882468 GHz -11.62 dm  factor 381.7
(S I 4 “ L JL 4 “

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.95 dBm) 17.29 dBm)
[ 1.8604800 GHZ| 1.6811990 GHz
20 — 20
. X ndB 26.00 dB - 26.00 dB
P AL e S Ty 7
w0 / B 9.910000000 MHz| 0d / v \ 9.870000000 MHZ|
] Q factor 189.8 7 Q factor 190.6)
/ \
od 0 d J‘
-tod o -10d Y\
- S o ~ .
= 20 dim — —=]
- e —
-~ ™
hVaN 30 =
A ~
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.88048 GHz 17.95 dam nd8 down 9.91 MHz ML 1881199 GHz 17.29 dam nd8 down 9,87 MHZ
T1 1 1874985 GHz -7.63 dBm nd8 26.00 dB T1 L 1.974945 GHz -6.69 dBm nd8 26.00 dB
T2 1 1,884895 GHz -7.97 dBm Q factor 189.8 T2 1 1.884815 GHz -8.44 dBm Q factor 190.6
L I 4 L [S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum s pectrum &
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.64 dBm)| ™M1[1] 15.25 dBm)
1.8795200 GHz 1.8740060 GHz
20 s 20 L C3
T ndb 26.00 dB ndB 26.00 dB
w0 WA Myt A Bt A 14.206000000 MHz 104 (e A Py P 14.386000000 MHZ
T Q factor 4 132.3 ! Q factor 130.3]
04 |} 04
10 df - -10 o
/ ‘\,\
o A e 20 di -
20d [ IV 20 = .
o i \
\’k
40 df 40 de
50 d 50 d
-60 d 60 d
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 187952 GHz 15.84 dam nd8 down 14.206 MHz ML 1874006 GHz 15.25 dsm ndB_down 14,386 MHZ
TL 1 1872927 GHz -10.71 dBm nd8 26.00 dB T1 L 1.872747 GHz -10.61 dBm nd8 26.00 dB
T2 1 1887133 GHz -10.32 dém Q factor 132.3 T2 1 1.887133 GHz -10.90 d8m Q factor 130.3
L I 4 L [S JL 4 -

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum L"F‘;“ pectrum l“r‘,‘
Ref Level 30.00 GBm  Offset 12,10 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,10 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode FFT e att a0de SWT  1B.0ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.72 dBm| mili] 1 dBm
1.8849150 GHz 1.8765230 GHz
e ndB} 26.00 dB & i ndB 26.00 dB
A o P AW BV L i 10.261000000 MHz . e X . 10.181000000 MHz
wod Qfactor © 97.9 n Fatl B fador™"") 97.8
|
0 0 {
i |
-10 ¢ - -10 df iy 1z
\ / Y
20 d - - 20 di - -
A - v 7
T VN el =Y
A M N J—— A
Ty MW 1}
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LE84915 GHz 14.72 dBm ndB down 19.261 MHz ML 1.676523 GHz ndB down 19,161 MHz
T1 1 1.87033 GHz -11.33 dém ndé 26.00 dB T1 1 1.87021 GHz ndé 26.00 d8
T2 1 188959 GHz -11.30 dém  factor 57.9 T2 1 1.889391 GHz -12.64 dBm  factor 7.8
L L J [ L JL J

TEL : 886-3-327-3456 Page Number 1 A13-4 of 32
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 25

tm lm
v v
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 12,10 db @ RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.52 dBm) ™M1[1] 15.22 dBm)
" 1.87986850 GHz 1.87916080 GHz
= X ndB 26.00 dB @ ndB 26.00 dB
104 v e S B ’L..\.\ 1.250300000 MHZz 104 - e B T N 3.062900000 MHZ|
I Q factor 1503.5) ’»‘ Q factor \ 613.5
od y . 0 d ,-. s
Ty X Yo
-10 d -10 de * -
o | / \
20 d —— S 20 di
L~ h - .
0 = A0 o SN
40 df -40 d
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 L ET98685 GHz 16.52 dBm ndB_down 1.2503 MHz ML 1.5791608 GHz 15.22 dBm ndB_down 2.0629 MHZ
TL 1 LE79379 GHz -9.59 dBm nd8 26.00 dB T1 L 1.8764715 GHz -10.57 dém nd8 26.00 dB
T2 1 1.BB06294 GHz -9.55 dBm Q factor 1503.5 T2 1 1.8815345 GHz -10.54 dBm Q factor 613.5
L I 4 [S JL 4 -
ctrum t"? pectrum l"%‘
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.84 dBm)| ™M1[1] 16.03 dBm)
1.87813200 GHz s 1.8770030 GHz
= T ndB 26.00 dB| @ X ndB 26.00 dB|
g " ,'. . P enentiao Al o B 5.015000000 MHz 0d P oA By 0.830000000 MHz|
{ Q factor \ 374.5 Q factor Y 190.9
/ { \
0 di 0 d +
- T
¥ LS o J
10 df Y -10 i
20 d 7 Y r—
o oA Sl o \
B S =Sy
40 df -40 di —
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 LE78132 GHz 13.84 dBm ndB_down E.015 MHz ML 1.877003 GHz 16.03 dBm ndB_down 9,83 MHZ
TL 1 LE7T502 GHz -12.17 dém nd8 26.00 dB T1 L 1.575045 GHz -9.62 dBm nd8 26.00 dB
T2 1 1882517 GHz -11.96 d8m Q factor 374.5 T2 1 1.884875 GHz -10.51 d8m Q factor 190.9
L I 4 L [S JL 4 -
Spectrum L“E,"‘ pectrum l“r‘,‘
Ref Level 30.00 GBm  Offset 12,10 OB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,10 dB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT b ALt 30 de SWT 1B.9 ps & VBW 1 MHz Mode FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 13.52 dm| mili] 12.19 dBm|
1.8761940 GHz 1.8779620 GHz
20 M 26.00 dB| 2 1 ndg 26.00 dB|
w0 re b o s o 14.805000000 MHz 104 SN 19.141000000 MHz
T 126.7 J " = 96.1
o i 0 d
I !
-0 d — = -10 di -
] !
20 df = 20 df f
P ~ f e i
AW, |V, = / A
B ke i -
-40d -40 d
50 df -50 di
60 df -60 de
CF 1.88 GHz 1001 pts Span 30.0 MHz GF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LET6194 GHz 13.52 dém ndB down 14.605 MHz ML 1.877962 GHz 12.19 dBm ndB down 19,141 MHz
T1 1 1.E72507 GHz -12.39 dam nds 26.00 d8 T1 L 1.87017 GHz -13.99 dam nds 26.00 d&
T2 1 1887313 GHz -12.63 dém  factor 126.7 T2 1 1.889311 GHz -11.84 dam  factor 98.1
(S I 4 “ L JL 4 “

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 25

= =
v v
Ref Level 30.00 cbm  Offset 12,10 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.03 dBm)| MI[1] 14.37 dBm
1.87952170 GHz 1.87989210 GHz
20 W1 nde 26.00 dB| @ 7 nde 26.00 dB)
A - ALy e e 7
g X I~ e RWH'\. o, 1.309100000 'VIHz 0d VAW e Y, B v 3.074900000 MHZ|
r Qtactor | 1435.7 7 Q factor \ 611.4
od . 0 d Y
/ \ -y ‘\
104 — L -10d /‘
20 d 4 20 d
/ N\ / \
-30 -30 7
. s T I (G i s
i gBs 40
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 LET9E217 GHz 13.03 dem ndB_down 1.3091 MHz ML 1.5798921 GHz 14,37 dBm ndB_down 2.0749 MHZ
TL 1 18793673 GHz -12.83 dbm nd8 26.00 dB T1 L 1.8784895 GHz -11.75 dam nd8 26.00 dB
T2 1 1.BB06769 GHz -13.01 dém Q factor 1435.7 T2 1 1.BB15644 GHz -11.57 ddm Q factor 611.4
L JL J L JL J e
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 11.68 dbm)| MI[1] 13.18 dBm
1.87943100 GHz 1.8840560 GHz
= ndB 26.00 dB @ ndB 26.00 dB
. B . 4.995000000 MHz| " o i~ e h’\/\/“ 0.850000000 MHZ|
W T = Q‘v.‘f.':n"‘www\ﬂ\ 376.3 e i Q factor 191.3
od v 0 di i
\ 11 \ .
-10 df - 10 d —~ ¥
A \
20 d 20 d
J" \\ J
30 # -30
N - e T .
.l / e\ p) o -
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1879431 GHz 11.68 dem ndB_down 4.995 MHz ML 1.884056 GHz 13.18 dem ndB_down 9,85 MHZ
TL 1 LETT512 GHz -14.16 dBm nd8 26.00 dB T1 L 1875185 GHz -12.36 dBm nd8 26.00 dB
T2 1 1 882507 GHz -14.46 dam qQ factor 376.3 T2 1 1.885035 GHz -12.88 dam qQ factor 191.3
L I 4 L [S JL 4 -
1 | 6: . 1
Spectrum s pectrum &
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 25 dbm)| MI[1] 10.51 dBm
1.8755340 GHz 1.8744860 GHz
= 26.00 dB @ ndB 26.00 dB
104 14.535000000 MHz| 10 4 B 18.901000000 MHz
T N e 129.0 J'f T s Y _‘4\/-"R 99.2
a o T |
10 d 10 di r +
\ +
20 d { b 20 d T
/ \ \
-30
ey, Ly AN R P
P I e
A LT
50 df -50 di
60 df -60 de
CF 1.88 GHz 1001 pts Span 30.0 MHz GF 1.88 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 1875534 GHz 12.25 dém ndB down 14.535 MHz ML T 1.574488 GHz 10.51 dBm ndB down 18,901 MHz
T1 1 1B72687 GHz -13.57 dam nds 26.00 dB T1 L 1.87045 GHz -15.42 dam nds 26.00 d&
T2 1 1887223 GHz -13.63 dém Q factor 125.0 T2 1 1.889351 GHz -16.83 dm  factor 93.2
(S I 4 “ L JL 4 “

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

Occupied Bandwidth

LTE Band 25 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.1 1.1 2.73 2.74 4.49 4.50 9.08 9.01 13.45 | 13.41 | 17.87 | 17.91
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 2.72 2.73 4.47 4.47 9.06 8.99 | 13.46 | 13.46 | 17.93 | 17.87
Page Number 1 A13-7 of 32
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swanranas. FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 25
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,10 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.03 dBm) ™M1[1] 14.66 dBm)
- 1.880446840 GHz - 1.879679710 GHz,
1110028907 MHz Occ B 1111208879 MHz,
0 . o et A AT AT d e
od / 0 di
2
-10 df -10 d ~
y ™ N
204
~ ™~ \
a0
~ A A
o W v
-40 ds
50 d S0 d
&nd -60 di
CF 1.00 GHz 10001 pts Span 2.8 MHz CF 1.80 GHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1. BBO44684 GHz 16.03 dam ML L 167057971 GHz 14.66 dBm
T1 1 1.B79445095 GHz 7.75 dbm Oce Bw 1.110928907 MHz T1 L 1.879450975 GHz 7.09 dam Oce Bw 1.111208679 MHz
T2 1 1 BBOSS6024 GHz 6.64 dam T2 1 1.880562184 GHz 6.29 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30dE SWT 188 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.32 dBm) ™M1[1] 16.58 dBm)
- 1 1.880663530 GHz - " 9040 GHZ,
- ~ Ok By 2.730326967 MH . 87 MH
B N g A /vf\—"@“'-\-f”\ 4 LU I, PNUPN NS §
10d 104
/ \ 5
od / od \
/ \ / \
10 df 10 d [j -
\ 3\
204 1/ = 20d =4
| N\ |~ ey
= 2
40 df
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 6.0 MHz CF 1.80 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BBORG63S3 GHz 17.32 dam ML 157055904 GHz 16.58 dam
T1 1 LEB7BE3LEIT7 GHz 10.32 dBm Oce Bw 2.730326967 MHz T1 L 1.878642336 GHz 10.78 dBm Oce Bw 2741125687 MHz
T2 1 1.EB1361864 GHz 11.14 dBm T2 1 1.881383462 GHz 8.47 dam
L ] J - \ JU J ) v
[= (¥
Ref Level 30.00 GBm  Offset 12,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,10 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
H dBm)| 15.67 dBm)|
1.881310900 GHz 1.880580900 GHz,
= 4.498550145 MHz @ - 4.502549745 MHZ
g S M Sk 104 Frenban
y / y 1
7 kY 1
\ /
\ / \
10 df 10 d =
p |
20 20 d 1 o
v \’(\“"‘v“ it v - ’\_\_,
FoAm S | 30
-40 ds -40 di
50 d S0 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 10.0 MHz CF 1.80 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LEB13109 GHz 15.56 dam ML 18805809 GHz 15.67 dam
T1 1 LE7774723 GHz 10.08 dBm Oce Bw 4,438550145 MHz T1 L 1.87775122 GHz 9.43 dBm Oce Bw 4.502549745 MHz
T2 1 1 BB2Z4578 GHz 9.29 dam T2 1 188225377 GHz 10.02 dam
L I 4 L [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
17.70 dBm) ™M1[1] 1698 dBm)
- 1.88416160 GHz - “ 1.87686630 GHz,
0.081091891 MHz Occ Bre 9.017098290 MHZ
R el A T med e R
10d 104
od 0 d
I / \
10 d 7 -10 di e -
20 d 20 d S
e W |
o -30
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 20.0 MHz CF 1.80 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1B841616 GHz 17.70 dam ML 15768663 GHz 16.38 dam
T1 1 167545245 GHz 12.25 dBm Oce Bw 9.081091651 MHz T1 L 187547445 GHz 10.55 dBm Oce Bw 9.01709829 MHz
T2 1 1 BB453355 GHz 11.00 dam T2 1 1.88449155 GHz 9.82 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16 ™M1[1] 15.10 dBm)
- 18811 - 1.87803220 GHz,
- Occ B 13.456654395 MHz ; Occ B . 13.411658834 MHz
04 oA e L e o] . A rom AL
i \ /
|
od ‘J LY od i
1
/ \ / |
-tod 7 -10d 1 -
/ \
204 vl SR 20 d — A
LA, J ~ L ‘_f\nﬁ
o2l af) die
v U
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 40,0 MHz CF 1.80 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LEB11759 GHz 16.55 dam ML L 18780322 GHz 15.10 dam
T1 1 1.67324168 GHz 10.37 dBm Oce Bw 13.456654335 MHz T1 L 1.87325367 GHz 10.55 dBm Oce Bw 13.411656834 MHz
T2 1 1 BB669833 GHz 9.68 dam T2 1 188666533 GHz 9.16 dam
L I 4 L [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT iGus @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.67 dBm) ™M1[1] 14.65 dBm)
- 1.88070790 GHz - 1.88331570 GHz,
- T : 17.870212979 MHz f’ : Bw 17.914208579 MHz
w0 o Ay il _em 0d A N, In furotsd | Lo oy ‘
|
B |
od 0 d I
!
-10 df i -10 d A
/ / \
204 20d :
~] " -y W
o 2], g T e
2t o] o M,
-40 df 40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 40.0 MHz CF 1.80 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LBBO7079 GHz 14.67 dam ML L 18833157 GHz 14.65 dam
T1 1 1.B7106089 GHz 10.32 dBm Oce Bw 17.870212579 MHz T1 L 18710329 GHz 9.66 dBm Oce Bw 17.914208579 MHz
T2 1 1 BBBY3LLL GHz 9.13 dam T2 1 1.88894711 GHz 9.73 dam
L I 4 [S JL 4 -
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